This .pdf document is bookmarked

POWERMATIC

Operating Instructions and Parts Manual
CNC Routers

Models PM-2X2R and PM-2X4SP

(router not included)

PM-2X4SP

Powermatic

427 New Sanford Road

LaVergne, Tennessee 37086

Ph.: 1-855-336-4034 Part No. M-1797022

www.powermatic.com Edition 4 12/2017
cnc@powermatic.com Copyright © 2017 Powermatic


Tom Gauger
This .pdf document is bookmarked


15.3.1 PM-2X4SP Assembly | — Exploded View

39



15.3.2 PM-2X4SP Assembly Il — Exploded View

40



15.3.3 PM-2X4SP Assemblies — Parts List

Index No Part No Description Size Qty
T PM2X2R-1...cooiiiiiiienn. Handheld Controller............cooooiiiiiiieeieeee RichAuto-A11E ............. 1
2 i PM2X2R-2......coceviiieens Controller Cable............ccoociiiiiii e VW-1/30V/80°C ............ 1
3 PM2X4SP-3 ......cccccueee. Electric Cabinet ASSembIy...........ooiiiiiiit e 1
31, PM2X2R-3-1 ...oeveiieeene FUSE...oiiii T0A o 3
32 PM2X2R-3-2 .......ccccueeee. FUSE. .o BA 1
33 PM2x2R-3-3.......cccccveeee. E-Stop SWItCh......oooiiiiiii e E2R1RAB .....ccceeiiee, 1
34 PM2x2R-3-4 ..........cc..c.... Power SWitch ... A204F-2E20QHG-U...... 1
4o, PM2x2R-4 ........oevevieeen. Power Cord .........cocveininnne 14AWGx3Cx2100L, Plug NEMA 6-20P ..... 1
5 e PM2X2R-5......ccooviiieen. ToOl TOUCh-Off PUCK.......ciiiiiiie e e 1
L IR PM2X4SP-6 ........cccceeee.. Router Spindle.........c..cooiiiiiii, 2.2kW/7.5A/24000rpm .. 1
T o PM2X4SP-7 ....cccccceeeee. Motor Cable ........ooeeiieeeeee e FT1-17AWGx4C ........... 1
8 e PM2X4SP-8 ........ccccuveeen. Coolant Tube IN ..o @10 x 1350L mm .......... 1
9 e PM2X4SP-9 ... Coolant Tube Out ........coeiiiiiiiiiee e, @10 x 1350L mm .......... 1
10 i, TS-1503081 .....ccevvveeee Hex Socket Head Cap Screw............................. M6-1.0x35L ................... 4
I PM2X4SP-11 ...cocoee. Front Spindle HOIAEr..........oii et e 1
12 e, PM2X4SP-12 ......cccee.... Rear Spindle Holder ASSembly............cocooiiiiiiis v 1
13 s PM2X2R-13.....cceeiieen, Z-Axis Linear Guide............ccccovviieiiiiiiiiiiiieeee 15x13x220L ......ccuvveeeee 2
14 . PM2X2R-14.......ccccueee. Z-Axis Ball SCrew .........ccooicieiiiiie e M16xPitch5 ,L=282.5.... 1
15 . TS-1501051 ....coevvveeees Hex Socket Head Cap Screw............................. M4-0.7x16L ................. 20
16 . FO05235......ccoiiiiiiienn. Hex Socket Head Cap Screw ........cccceeveeeennen. M3-0.5x16L .....cccceennnenne 6
17 s TS-1550011 ..cooviieeenne Flat Washer ... @3.2x7x0.5t ....cceeeee 10
18 e PM2X2R-18......cccccceeeee. Limit SWitCh ..o DA-1805N0.................... 3
19 i, TS-1502101 ... Hex Socket Head Cap Screw.........ccooevvvveeeeennn. M5-0.8x45L .....ccceeeennnees 4
20 . PM2X2R-20.........cccuvveeee. Z-AXiS MOTOr S@aL....... i e 2
21 e PM2X2R-21.....ccoeviienen, CoUPlING .o SCT-20C.....ccceeiviieeens 3
22 s TS-1501041 ..o Hex Socket Head Cap Screw........ccccceeveeeennee. M4-0.7x12L .......ceee..... 15
23 PM2X2R-23.........ccccuveen. Stepper Motor.........ooviiiiii e TK268D-02A5................ 2
24 ... TS-1501011 oo Hex Socket Head Cap Screw........cccceevceeeennen. M4-0.7x6L .......ccoeeennnnnn 4
25 ., TS-1501031 ...vvvveeeenn Hex Socket Head Cap Screw.........ccoeevvvveeeeennn. M4-0.7x10L .....ccvveeennnnnns 9
26 . PM2X2R-26..........cc.c...... Rubber Pad ........cccoooiei e B12x8 MM ... 1
27 oo TS-1502031 ....ovvvveeeenn. Hex Socket Head Cap Screw.........ccoeccvvvieeeeennn. M5-0.8x12L ......ccee...... 10
28 e PM2X2R-28...........cc.ec.... X-Axis Ball SCrew .........coooiiiieiiiiiieiee e M16xPitch10,L=795...... 1
29 i PM2X2R-29.........ccccuveeee. X-Axis Linear GUIide..........cccceeiniiiiiiiieieniieeee 15x13x700L .....ccvuvveennes 2
30 i, PM2X2R-30.......cccccuueeee. X-AXiS Slide S€aL.....ceiiieiiiiiiiie et e 1
31 . PM2X2R-31.....ccceeuvveeee. X-AXIS MOVING GaNIIY ....ccoiiiiiiieie e teeee e e e 1
32 PM2X2R-32......ccccceueeee. Left SidE COVET ...t ee —eeee e e e e e e e e e e 1
33 PM2X2R-33.......ccccoveeeen. Stepper Motor.........ooiiiiiii e TK266D-02A5 ............... 1
34 TS-1501011 oo Hex Socket Head Cap Screw .........cccceveeeennee. M4-0.7x6L .........ceeennn. 12
35 . PM2X2R-35.......cccccuveee. J 1] o 38 (010 1= s o SRRSO 1
36 e PM2X2R-36..........ccuvee.. Truss Head Phillips Screw.........ccccoeiieieiiieeennee M4-0.7x10L .......coeeenee. 6
37 PM2X4SP-37 ......ccccuue.... FIEX TUDE ..o @BA40x500L ......ovevieenes 1
38 e TS-1531012 oo Round Head Phillips Screw..........cccccoeeieeennee. M3-0.5x6L .......cceeeeennee. 5
39 ., PM2X4SP-39 ................. Liquid Coolant SYStem.......ccooiiiiiiiiie e e 1
L0 PM2X4SP-40 ................. Coolant SYStemM COVEN..........coiiiiiiiiiie ettt e 1
41 e, PM2X2R-41.......ccccuvve. X-Axis Drag Chain Seat UPPer........ooccuiiiiiiieiiii e 1
42 . PM2X2R-42.................... X-Axis Drag Chain Seat LOWEN ..........ccccuiiiiiieeies ciiiiiiiee e eeieeee e 1
43 . TS-1550021 .....ceveeenee Flat Washer .........ooooiieiee e J4.2x10x0.8t .............. 13
44 .............. TS-2361041 ...ccovverene LoCk Washer........coccveiiiniiiiee e M4 . 13
45 TS-1550031 ..o FlatWasher .........ooooiii e @5.2x12x1.0t ....coeeeee. 4
46 ... TS-2361051 ...ccovverene LoCk Washer........coccveiiiiiiiec e M5 4
47 e PM2X2R-47......ccceeeeee. X-Axis Drag Chain..............cooiiiiii. A0450.21 KR52-658mm...... 1
48 ... PM2X2R-48..........ccc..c.... Limit Switch Fixed Plate ...t e 2
49 . TS-2361031 ..cocenee Spring Washer..........ccoveiiiiiie e M3 e, 4
10 TS-1520021 .....coevevees Hex Socket Head Cap Screw............................. M3-0.5x6L .................. 10
51 i PM2X2R-51.....ccceeeeeen. Right Side COVEr ......oiiiiiiie s e 1
52 . PM2x2R-52 .........cccuuvee. X Axis Bearing Seat ASSembIY ........c..oeeviiiiiiiiiiin e 1
53 i TS-1514041 ... Hex Socket Flat Head Screw............cccoccoeiennee. M6-1.0x25L .......ccee..... 35
54 i PM2X4SP-54 ................. MDF Spoil Strip, Side ........ccocooeiiiiiiiiiiice, 1235x65x25.4 mm ........ 2
55 PM2X4SP-55 ................. MDF Spoil Strip, Middle.........ccccoeeiiiiiiiee. 1235x80x25.4 mm ........ 5

41



Index No Part No Description Size Qty

56 ... PM2X4SP-56 ................. Table Assembly ..., 1594x145.3x40 mm ...... 1
57 s PM2X2R-57.......cccceeunnne. Square NUt 3 ... M6-1.0................ . 38
58 e PM2X4SP-58 ................. Y-Axis Linear Guide..........cccoieriiiiiiiiieeiieeee 15x13x1420L ................ 2
59 ., TS-1501061 .....ccevvveeeees Hex Socket Head Cap Screw...................o......... M4-0.7x20L ................. 64
60 ..o PM2X2R-60.................... Square NUt 2 ... aM4-0.7 ..o, 48
61 e PM2X2R-61.......cccccveeeen. Y-AXiS Slide Seat.....ccoocuiiiiiiiiii e 1
62 ..o TS-1503061 ......eveeeennee Hex Socket Head Cap Screw........ccccoeeeeeeennen. M6-1.0x25L ......ccceennnnee 6
63 . PM2X4SP-63 ................. BaSE .. e 1
63-1........... PM2x2R-63-1................. Powermatic LOgo..........ccoviiiiiiiiiiiiiieiiiieeee, 242x89x15 ... 1
63-2........... TS-0207041 ...ccvveeennn Socket HD Cap SCrew.........ccovvvevenniieeiniieeees 1/4"-20UNCx 3/4L......... 2
64 ..o TS-1550041 .....ceveenee. FlatWasher ..o MB ..o 35
65 TS-1503051 ....ccovvvveee Hex Socket Head Cap Screw............................. M6-1.0x20L ................. 16
66....ccee PM2X4SP-66 ................. Y-AXisS Bearing Seat .........cooiiiiiiiiie e e 1
67 e PM2X4SP-67 ................. Y-Axis Drag Chain........cccccoviiiiiiiic e, L=15851 i 1
68 . PM2X2R-68.................... Y-Axis Drag Chain Fixed Plate A.........ccooiiiiies i 1
69 . PM2X4SP-69 ................. Y-AXiS Ball SCrEW ..o e 1
T, TS-1502051 .....ccovvveees Hex Socket Head Cap Screw............................. M5-0.8x20L ................... 2
T2 e PM2X2R-72.......ccccuuveeee. Base Rear Plate ...........ooooiiiii s e 1
72-1 .. PM2x2R-72-1 ......ccocuveeen. Cable A For 110v Power Cable..........cooiiiiiiiiis v 1
72-2........... PM2x2R-72-2.................. Cable B For Step Motor/SEeNSOr .......coviiiiiieiiiis et 1
73 . FO09506.......cccccevvurrneenn. Hex Cap SCreW.......cccveeevviiiiiiiiieeee e M10-1.5x45L................. 4
T4 . PM2X2R-74.......ccccue... WaSher .....ooiiiii e B10.2x25x2t ... 4
£ I PM2X2R-75.......cccoevveeen. Table FOOL ... e 4
78 e TS-1503041 ..o Hex Socket Head Cap Screw ........cccceeeeeeeneen. M6-1.0x16L ......ccceennne 3
79 e, PM2X2R-79......ccccccuvvee. Y-Axis Drag Chain Fixed Plate B..........ccccccceiiiiit i 1
81 i PM2x2R-81 .....cccceeveeeeen. 1o To3 (1o T T8\ S S 4
82 .. PM2x2R-82 .........ccuue.... SPACET ettt es —eaaa————a e e e e e —————aaaeeaannne 4
83 i PM2x2R-83 ... Cable Entry Plate........ooo s e 1
83-1...cee.. PM2x2R-83-1................. Tool Touch-off Receptacle ........ccc.cccoovvviveennnnnn. N1535 ... 1
84 .. PM2x2R-84 .........cccuue. X Axis Drag Chain Seat COVEr ........oooiiiiiiiiiiiies e 1
85 i JHL610-901......eveeeee Hex Wrench........ccoociiiie e 2x60L mm ...ceeeiiieens 1
86 ..o PM2X4SP-86 ................. Open ENd Wrench.........coocooiiiiiiiiieee e 30x21 MM ..o, 2
87 e PM2X4SP-87 ........c..c.... Collet NUL.......ooiiiii e ER20.....ccoiiiiiiie, 1
.................. PM2X2R-HP1................. Hardware Package 1 (not shown) (see sect.7.4 to identify).........ccccccnee
.................. PM2X2R-HP2................. Hardware Package 2 (not shown) (see sect.7.4 to identify)..........ccccceeeee.
.................. PM2X2R-HP3................. Hardware Package 3 (not shown) (see sect.7.4 to identify).........cc...ceeee

42



15.4.1 PM-2X4S Stand Assembly — Exploded View

100 116(16)

117(186)

114 A LSS
118 X 113(20)
\ AT - S 107
{/ ! ; :
108 ‘ ,
‘ ol 101(4)
- > RS 111(16)

.
>

7 >
102
.
104(4)
A3
1 !
‘ If
| T 103(4)
b

106 112(4) 109(2) 64(16) 115(16) 110(16)

43



15.4.2 PM-2X4S Stand Assembly — Parts List

Index No Part No Description Size Qty
64.............. TS-1550041 ......ovvveeeen. Flat Washer ........ccoocciieiiii e, MB ..o, 16
100............ PM2x2S-100 .................. Front Panel ... e 1
101 e PM2x4S-101 .................. CroSS BraCe.......uuiiiiiii it e 4
102 ............ PM2x2S-102 .................. REAIPANEL.....oiiiiiie s e 1
103 ... PM2x2S-103 .................. Y= 0= T (= RPN 4
104 ............ PM2x2S-104 .................. LeVeling FOOL .. ...t e e 4
105............ PM2x2S-105 .................. Open Side Frame ...t e 1
106 ............ PM2x4S-106 .................. Right Side Pane€l..........cccuviiiiiiiee s ceiee e 1
107 ............ PM2x4S-107 .................. Left Side Pan€l..........uveeiiiiieeee e e 1
108 ............ PM2x2S-108 .................. Tool Cabinet ASSEMDIY........coiiiiiiiiiiiiie s e 1
109 ............ PM2x2S-109 .................. TOOl CabiNEt BraCe........cccuiiieiiie ettt eeeee e e e e e e e e e e e 2
110 . TS-1482021 ... Hex Cap Screw.......ccoooeeeeiiiiiiiiii M6x12 ... 16
111 TS-1490041 .....oovveeeeen. Hex Cap SCreW........cvvveeeeeiieiiiiieee e M8X25 .......ccccviveeeeae 16
112, TS-1501031 ...cooevveeeee Socket HD Cap Screw...........ccooovvvviieeiiiii M4x10 ... 4
113 ., TS-1481031 oo Socket HD Cap SCreW.......cccveviiieeeiiiieeeeieeee MEX12 oo, 20
114 ............ PM2x2S-114 .................. (70T a1 1g0] 11T gl = [o o] GRS PRRR 1
115 ., TS-2361061 ... LOCK WaSher........coccuvieiiiiee e MB ..., 16
116 ............ TS-1550061 ........ceeeeee.. Flat Washer .........coocciieiiiiciicieee e, M8 ., 16
117 e, TS-2361081 ........oenee. LOCK WaSher........cocuveeeiiiee e M8, 16
118 .. TS-2171012 oo Phillips Pan Hd Machine Screw.............cccccc....... MAXG ..o 2
.................. PM2X2S-HP................... Stand Hardware Package (includes # 64,110,111,114-118).......cccccceevennnn

44



	CNC Routers
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	1.1 Switch lock-out
	2.0 About this manual
	3.0 Table of contents
	4.0 CNC router features
	5.0 Specifications for Powermatic CNC Router Machines
	6.0 Glossary
	7.0 Setup and assembly
	7.1 Shipping contents for PM-2X2R
	7.2 Unpacking and cleanup
	7.3 Tools required for assembly
	7.4 Shipping contents for PM-2X4SP
	7.5 Unpacking and cleanup
	7.6 Tools required for assembly
	7.7 Assembling stand (all models)
	7.8 Installing router table on stand
	7.8.1 Lifting with forklift
	7.8.2 Lifting with hoist

	7.9 Completing assembly
	7.10 Installing router (PM-2X2R only)
	7.11 Installing top guard

	8.0 Electrical connections
	8.1 GROUNDING INSTRUCTIONS
	8.2 Extension cords

	9.0 Setup for operation
	9.1 Spoil board preparation
	9.2 Spindle setup (PM-2X4SP only)
	9.3 Router bit selection
	9.4 Dust collection

	10.0 Operations
	10.1 Controller overview
	10.2 Inverter (PM-2X4SP only)
	10.3 Operating procedure
	10.4 HOME position (machine origin)
	10.5 Moving router head
	10.6 Setting work origin
	10.7 Processing a file
	10.7.1 Speed ratio adjustment
	10.7.2 Spindle grade adjustment
	10.7.3 Pausing
	10.7.4 Stopping and breakpoint
	10.7.5 Power failure protection

	10.8 Advanced processing
	10.8.1 Array work
	10.8.2 Resume work
	10.8.3 Tool changing

	10.9 Data restore
	10.10 System updates

	11.0 Controller functions
	11.1 Keypad basic functions
	11.2 Frequent keypad combinations
	11.3 MENU key hierarchy and description
	11.4 “Advanced Processing” hierarchy

	12.0 User-maintenance
	12.1 General maintenance
	12.2 Coolant (PM-2X4SP only)
	12.3 Lubrication
	12.4 Additional servicing

	13.0 Additional accessories
	14.0 Troubleshooting PM-2X2R and PM-2X4SP CNC routers
	14.1 Mechanical and electrical problems
	14.2 Controller function problems

	15.0 Replacement Parts
	15.1.1 PM-2X2R Assembly I – Exploded View
	15.1.2 PM-2X2R Assembly II – Exploded View
	15.1.3 PM-2X2R Assemblies – Parts List
	15.2.1 PM-2X2S Stand Assembly – Exploded View
	15.2.2 PM-2X2S Stand Assembly – Parts List
	15.3.1 PM-2X4SP Assembly I – Exploded View
	15.3.2 PM-2X4SP Assembly II – Exploded View
	15.3.3 PM-2X4SP Assemblies – Parts List
	15.4.1 PM-2X4S Stand Assembly – Exploded View

	16.0 Electrical Connections for CNC Router
	16.1 Main circuit diagram – model PM-2X2R only
	16.2 Main circuit diagram – model PM-2X4SP only
	16.3 7-Pin Cable Connector
	16.4 26-Pin Cable Connector
	16.5 Handheld controller connections
	16.6 Patch board connections
	16.7 Patch board I/O descriptions

	17.0 Warranty and service



